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Applicant BENNIC COMPONENTS

HooodkE RN R T F T3ERE 50 R/

Address  NO.50 DISTRICT, PINNAN INDUSTRIAL ZONE HUICHENG DISTRICT
HUIZHOU,GUANGDONG.CHINA

PATF IR 4 dh B b A 8 B A SRAD A

The following sample(s) and sample infor mation was/wer e submitted and identified by/on the
behalf of the client

FEi 2 Fk SampleName(s) 152 1L T it Please refer to the following page(s)

FE S H 2012.11.01

Sample Received Date Nov. 1, 2012

FE A0 H 1 2012.11.01-2012.11.05
Testing Period Nov. 1, 2012 to Nov. 5, 2012
LT SR A T A i A T 5 SR HZ IR,

Test Reguested/Test Method/Test Result(s)  Pleaserefer to the following page(s).

Tested by d
# 1
2012.11.05
Approved by
Danny Liu
Technical Manager
No. 11033122
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Centre Testing Internationa (Shenzhen) Co., Ltd. Hongwei Industrid Zone, Bao’an 70 Digtrict, Shenzhen, Guangdong, China
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Fe J i 4 R FE A FR
No. Product Name Sample Name(s)
o CP 4§
TIN PLATE COPPER COVERED STEEL WIRE
2 CU 4 TIN PLATE COPPER WIRE
(3) 43 TIN-ZINC ALLOY WIRE
(4) $e43 ZINC WIRE
) TR M i
METALLIZED POLYPROPYLENE FILM
®) # O IRER
YELLOW EPOXY POTTING RESIN
() M4 UV i BLACK INK(UV)
- F (R IR
WHITE EPOXY POTTING RESIN
(9) B EAL JETK PLASTIC BEAD
(10) FILM CAPACITORS B UV iR SILVERY INK(UV)
a RO R RIR
BLACK EPOXY POTTING RESIN
(12) 18 UV 8% WHITE INK(UV)
LS GRIE Az St
(13) BLACK COATED TRANSPARENT
ADHESIVE PLASTIC TAPE
SRR EON 25
(14) WHITE COATED TRANSPARENT
ADHESIVE PLASTIC TAPE
H ORI
(15) YELLOW COATED TRANSPARENT
ADHESIVE PLASTIC TAPE

g sk MR 20 SR, 0 I A RE G P AT (PD), #(Cd), Jk(Hg), 75
B (Cr(VI)), ZIRHI(PBBS), %I Kfik(PBDES) #HTIIL,
Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg),

Hexavalent Chromium(Cr(V1)), Polybrominated Biphenyls(PBBS),
Polybrominated Diphenyl Ethers(PBDES) in the submitted sample(s).
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KK HE Test Method
B, A e e
T H NS WARFS TIER IR
Measured
Tested Item(s) Test Method ) MDL
Equipment(s)
IEC 62321:2008 Ed.1 Sec.8
T Lead (Pb) IEC 62321:2008 Ed.1 Sec.9 ICP-OES 2 mg/kg
IEC 62321:2008 Ed.1 Sec.10
IEC 62321:2008 Ed.1 Sec.8
%% Cadmium (Cd) IEC 62321:2008 Ed.1 Sec.9 ICP-OES 2 mg/kg
IEC 62321:2008 Ed.1 Sec.10
7k Mercury (Hg) IEC 62321:2008 Ed.1 Sec.7 ICP-OES 2mg/kg
. ) IEC 62321:2008 Ed.1 Annex B /
NS Hexavalent Chromium (Cr(V1)) UV-Vis
IEC 62321:2008 Ed.1 Annex C 2 mg/kg
ETNISH
. . IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
Polybrominated Biphenyls (PBBs)
EAL I N1
. . IEC 62321:2008 Ed.1 Annex A GC-MS 5 mg/kg
Polybrominated Diphenyl Ethers (PBDES)
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il g5 R Test Result(s)
JRATTH Tested Item(s) %R Resilt
1) 2 ©) 4

it Lead (Pb) N.D. N.D. 85mgkg | 16 mgkg
%% Cadmium (Cd) N.D. N.D. N.D. N.D.
7k Mercury (Ho) N.D. N.D. N.D. N.D.
7SS Hexavalent Chromium (Cr(V1)) Negative Negative Negative Negative
JRATTH Tested Item(s) 4k Result

©) (6) () (8 9
Ht Lead (Pb) N.D. N.D. N.D. N.D. N.D.
%% Cadmium (Cd) N.D. N.D. N.D. N.D. N.D.
7K Mercury (Hg) N.D. N.D. N.D. N.D. N.D.
N Hexavalent Chromium (Cr(V1)) N.D. N.D. N.D. N.D. N.D.
MERITH Tested Item(s) AR Result

(10) (11) (12) (13) (14)
Ht Lead (Pb) N.D. N.D. N.D. N.D. N.D.
%% Cadmium (Cd) N.D. N.D. N.D. N.D. N.D.
7K Mercury (Ho) N.D. N.D. N.D. N.D. N.D.
N Hexavalent Chromium (Cr(V1)) N.D. N.D. N.D. N.D. N.D.
TRAILE Tested Item(s) %% Resilt

(15)

i Lead (Pb) N.D.
% Cadmium (Cd) N.D.
7Kk Mercury (Hg) N.D.
NI % Hexavalent Chromium (Cr(V1)) N.D.
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K45 R Test Result(s)
JRATTH Tested Item(s) %R Reslt

® | ©® | @ [ ®

Z R Polybrominated Biphenyls(PBBs)
— R EEA Monobromobiphenyl N.D. N.D. N.D. N.D.
R Dibromobiphenyl N.D. N.D. N.D. N.D.
= IR Tribromobiphenyl N.D. N.D. N.D. N.D.
VYIS Tetrabromobiphenyl N.D. N.D. N.D. N.D.
FLIRIBEZK Pentabromobiphenyl N.D. N.D. N.D. N.D.
NIRIEZE Hexabromobiphenyl N.D. N.D. N.D. N.D.
BIRIE IR Heptabromobiphenyl N.D. N.D. N.D. N.D.
JUIRIBEZE Octabromobiphenyl N.D. N.D. N.D. N.D.
JLIR B Nonabromobi pheny! N.D. N.D. N.D. N.D.
%% Decabromobi phenyl N.D. N.D. N.D. N.D.
Z R — 2K Polybrominated Diphenyl Ether S(PBDES)
— R 40 Monobromodiphenyl ether N.D. N.D. N.D. N.D.
YR 25§ Dibromodiphenyl ether N.D. N.D. N.D. N.D.
—JR KM Tribromodiphenyl ether N.D. N.D. N.D. N.D.
DUYR — Kk Tetrabromodiphenyl ether N.D. N.D. N.D. N.D.
FLYR — K[k Pentabromodiphenyl ether N.D. N.D. N.D. N.D.
7NIR 2K Hexabromodiphenyl ether N.D. N.D. N.D. N.D.
IR — K[ Heptabromodiphenyl ether N.D. N.D. N.D. N.D.
J\IR — 2T Octabromodipheny! ether N.D. N.D. N.D. N.D.
JUIR 4% Nonabromodi phenyl ether N.D. N.D. N.D. N.D.
¥R 2K Decabromodi phenyl ether N.D. N.D. N.D. N.D.
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K45 R Test Result(s)
JRATTH Tested Item(s) %R Result

@ | o | a [ @

Z R Polybrominated Biphenyls(PBBs)
— R EEA Monobromobiphenyl N.D. N.D. N.D. N.D.
R Dibromobiphenyl N.D. N.D. N.D. N.D.
= IR Tribromobiphenyl N.D. N.D. N.D. N.D.
VYIS Tetrabromobiphenyl N.D. N.D. N.D. N.D.
FLIRIBEZK Pentabromobiphenyl N.D. N.D. N.D. N.D.
NIRIEZE Hexabromobiphenyl N.D. N.D. N.D. N.D.
BIRIE IR Heptabromobiphenyl N.D. N.D. N.D. N.D.
JUIRIBEZE Octabromobiphenyl N.D. N.D. N.D. N.D.
JLIR B Nonabromobi pheny! N.D. N.D. N.D. N.D.
%% Decabromobi phenyl N.D. N.D. N.D. N.D.
Z R — 2K Polybrominated Diphenyl Ether S(PBDES)
— R 40 Monobromodiphenyl ether N.D. N.D. N.D. N.D.
YR 25§ Dibromodiphenyl ether N.D. N.D. N.D. N.D.
—JR KM Tribromodiphenyl ether N.D. N.D. N.D. N.D.
DUYR — Kk Tetrabromodiphenyl ether N.D. N.D. N.D. N.D.
FLYR — K[k Pentabromodiphenyl ether N.D. N.D. N.D. N.D.
7NIR 2K Hexabromodiphenyl ether N.D. N.D. N.D. N.D.
IR — K[ Heptabromodiphenyl ether N.D. N.D. N.D. N.D.
J\IR — 2T Octabromodipheny! ether N.D. N.D. N.D. N.D.
JUIR 4% Nonabromodi phenyl ether N.D. N.D. N.D. N.D.
¥R 2K Decabromodi phenyl ether N.D. N.D. N.D. N.D.
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K45 R Test Result(s)
WERITH Tested Item(s) % Result

w | e | @

Z R Polybrominated Biphenyls(PBBs)
— R EEA Monobromobiphenyl N.D. N.D. N.D.
R Dibromobiphenyl N.D. N.D. N.D.
= IR Tribromobiphenyl N.D. N.D. N.D.
VYIS Tetrabromobiphenyl N.D. N.D. N.D.
FLIRIBEZK Pentabromobiphenyl N.D. N.D. N.D.
NIRIEZE Hexabromobiphenyl N.D. N.D. N.D.
BIRIE IR Heptabromobiphenyl N.D. N.D. N.D.
JUIRIBEZE Octabromobiphenyl N.D. N.D. N.D.
JLIR B Nonabromobi pheny! N.D. N.D. N.D.
%% Decabromobi phenyl N.D. N.D. N.D.
Z R — 2K Polybrominated Diphenyl Ether S(PBDES)
— R 40 Monobromodiphenyl ether N.D. N.D. N.D.
¥R 2Kk Dibromodiphenyl ether N.D. N.D. N.D.
— R K[ Tribromodiphenyl ether N.D. N.D. N.D.
DUYR — Kk Tetrabromodiphenyl ether N.D. N.D. N.D.
FLYR — K[k Pentabromodiphenyl ether N.D. N.D. N.D.
7NIR 2K Hexabromodiphenyl ether N.D. N.D. N.D.
IR — K[ Heptabromodiphenyl ether N.D. N.D. N.D.
J\IR — 2T Octabromodipheny! ether N.D. N.D. N.D.
JUIR 4% Nonabromodi phenyl ether N.D. N.D. N.D.
¥R 2K Decabromodi phenyl ether N.D. N.D. N.D.
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TREE R ERAIHEIR  Tested Sample/Part Description

(1) #ia4jEsk Silvery metal wire (9) I RIERL Yellow plastic grains
(2) Wta4jEsk Silvery metal wire (10) A tayhss Silvery ink

(3) Wtr4zfEek Silvery metal wire (11) HEfafE{A Black solid

(4) W4 jEk Silvery metal wire (12) Ffahss Whiteink

(5) W Silvery film (13) M {afgi Black adhesive tape

(6) Ll {A Yelow solid (14) Ot White adhesive tape

(7) Bty Black ink (15) {0kt Yelow adhesive paste

(8) Halil{A& White solid

HR:

Note:

XFTRet, 8, RZEMETEER.

-N.D. = R (NI vERI )

-mg/kg = ppm= F i )L

-Negative %7~ BH 1

BHVE=ANE AT N s, FRAR IR 50em? AR i BT AE I H R AR i (R 7S 46 7
JZ /T 0.02mg/kg

The sample had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-Negative = Absence of Cr(V1), the detected Cr(V1) concentration in the boiling water
extraction solution is less than 0.02 mg/kg with 50cm? sample surface area used.
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B RLEE i J BB R s BN A LETRE I A P ALY
Weigh sampleand placeitina :'> Add di gesti :> Digest samplein microwave

microwave digestion vessel Igestion reagent digestion oven

KA R
_ | ARk Bl |
Dry Ashing/ Residue
1} ICP-OES £ BT AER Alkali Fusion/ = e
AT Make up with {—] Acid Dissolution Filtration

Analyzed by deionized water

ICP-OES i

Solution
(2) IEC 62321:2008 Ed.1 Sec.9
PRILEE b THE MY I k7 SRS
Weigh sample and placeitina Add digestion reagent :'> Digest the sample
conical flask
FRACIR R
_ | ARk Bt |
Dry Ashing/ Residue
I ICP-OES £ BT AER Alkali Fusion/ = BURY
il Make up with {—] Acid Dissolution Filtration

Analyzed by deionized water

ICP-OES i

Solution
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(3) IEC 62321:2008 Ed.1 Sec.10

% 10 vt 3L 16 1T
Page 10 of 16

Fic R T e e 2 T e AR A AR

Weigh sampleand placeitina :'> Addt gl :> Digest samplein microwave
microwave digestion vessel lgestion reagent digestion oven

KA I8 AR
_ | ATk Bl |
Dry Ashing/ Residue
i} ICP-OES £ B TAER Alkali Fusion/ = e
AT Make up with {—] Acid Dissolution Filtration

Analyzed by dei onized water

ICP-OES i
Solution
2. 7R Mercury(Hg)

TREH T BB I k7 LEBLTS IR
eigh sample and placeitina S ::} igest sample in microwave
mi crowave di gestion vessel —| Add digestion reagent digestion oven

KA I8 R
_ | ARk Bt |
Dry Ashing/ Residue
1} ICP-OES £ BT ARER Alkali Fusion/ = e
AT Make up with {—] Acid Dissolution Filtration

Analyzed by deionized water

ICP-OES i

Solution
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3. 23r#& Hexavalent Chromium (Cr (V1))
(1) 1EC 62321:2008 Ed. 1 Annex B

%) 504 5em? MK FE FH 7K 2 B o JE T R 2R
Select atest sample — Extraction with — Filter and remove

measuring about 50+ 5cm? boiling water the sample

Il

3R pH

JH UV-Vis 73 #it VR :
— K—] Adjust the pH value
Analyzed by UV-Vis Add test solution of the solution

(2) IEC 62321:2008 Ed. 1 Annex C

AR RLEE i HE R Y N 90-95°C ik 3 /it
Weigh | | S, o ¢ Yy,
?ﬁn za(r:r;?]i(zalar}?ar;kace Add digestion solution Heat at 90-95°C for 3 hours
1|
VS I VA A?%ﬁ@ﬁﬁé A, g
: C— just the pH value —— .
Add test solution e sal ution N Cool and filter
i
T pH E M LB KER FH UV-Vis 23+ #7
Adjust the pH value Cae Make up with —> 2
of the solution deionized water Analyzed by Ueyis

4. Z¥REEZE Polybrominated Biphenyls(PBBS),
Z ¥R — KWk Polybrominated Diphenyl Ether S(PBDES)

FRECRER TR T FIATHLIRRAS I R
Weigh sampleand place  —) Extracted with —
itinathimble organic solvent Concentrate the extract
|
F GC-MS 47 FRAT B 2 RS et e
K— Make up with K—]  Transfer theextract into a
Analyzed by GC-MS organic solvent volumetric flask
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il B

Photo(s) of the Finished Product(s)

HAoiline
CENTRE TESTING INTERNATIONAL CORPORATION 6 ? 400-6788-333
Complaint call: 0755-3368 1700 Complaint E-mail: complaint@eti-cert.com E-mail:info@cli-cert.cam www . cti-cert.com
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Fan B A

Photo(s) of the sample(s)

(1) 2)

3) (4)

Hotline
CENTRE TESTING INTERNATIONAL CORPORATION G y 400-6788-333
Complaint call: 0755-3368 1700 Complaint E-mail: complaint@eti-cert.com E-mail:info@cli-cert.cam www . cti-cert.com
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Photo(s) of the sample(s)
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Photo(s) of the sample(s)
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Fan B A
Photo(s) of the sample(s)
(13) (14)
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*** End of Report *kk
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The test report is effective only with both signature and specialized stamp. The result(s) shown in this

report refer only to the sample(s) tested. Without written approval of CTI, this report can’t be
reproduced except in full.
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